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INTRODUCTION

The objective of this document is to present the tests report of the FCC Radio qualification in
extreme temperature on the GSM 18000 Outdoor BTS with modules on GSM 850 MHz band &

PCS 1900 MHz band.

For North America, applicable standard for Radio of GSM 850 MHz Base stations are the FCC Part
22 /RS132 & standard for Radio of PCS 1900 MHz Base stations are the FCC Part 24 /RS133.

This document is addressed to Nortel Product Integrity team.

Radio Test Report in extreme conditions for the introduction of 850 MHz in GSM 18000 Outdoor BTS (FCC)

60053379-554567-R-TR-180-FCC A 28/Feb/2007 Page 5/75



2. RELATED DOCUMENTS

3. RELATED DOCUMENTS

3.1. APPLICABLE STANDARDS

[A1] CFR 47 Part 2 Code of Federal Regulations - Part 2 - Frequency
Allocations and Radio Treaty Matters. General Rules
and Regulations. Date : June 1996.

[A2] CFR 47 Part 22 Code of Federal Regulations - Part 22 - Public
Mobiles Services.

[A3] RSS 132 Industry Canada - 800 MHz Cellular Telephones
Employing New Technologies.

[A4] CFR 47 Part 24 Code of Federal Regulations - Part 24 - Personal
Communications Services.

[A5] RSS 133 Industry Canada — 2 GHz Personal Communications
Services.

3.2. REFERENCE DOCUMENTS

[R1] PE/BTS/DPL/020739 GSM 18000 BTS Project Qualification Plan for
GSM850 MHz introduction
[R2] PE/BTS/DPL/021593 Radio Test Plan for the introduction of GSM850
BTS18000 ( FCC & 3GPP)
[R3] PE/BTS/DJD/021761 GSM850/1900 Outdoor BTS 18000 hardware delivery
01.01/EN notice
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4. IDENTIFICATION OF EQUIPMENT UNDER TEST

4.1. GSM 18000 OUTDOOR BTS

This document applies to:

Product: GSM 18000 Outdoor BTS
Manufacturer: NORTEL
Frequencies: 850 MHz & 1900 MHz
Configuration:
Option: ALPRO
AVLM Date of delivery:
Recipient: LCIE 09/FEB/2007
Product:
GSM/UMTS 18000 Outdoor BTS
Article delivered: Article code:
GSM 18000 Outdoor BTS NTT915AF 01
R180B 19 S333 85 S333 H2 E1
Section transmitting: Designer name:
8U00 CHENET S./JEULAND P.

Cabinet Serial Number:
NNTMC3002GCK / N446117

Documents related to the Hardware Design Specificat  ions

Documents dealing with specifications:
— PE/BTS/DD/5282 V05.01/EN BTS 18000 system design specification

Issues fixed on the cabinet:

- DBP2

- RICAM to replace 1IFM1+2ICM+1ABM
-  RMPSUCR on 3RM

- Rectifier 1.4KW CR Artesyn

- DDM850 with VSWR

- HPRM850 60/45W

Missing Equipment:

- None
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Software compatibility:

Modules software version :
— Load BTS : v15fle01/ CDI117235

> ICM/ABM/RICAM : v15f101 / CDI117166
> RM:v15e403/CDI117006

Pl software tools :

—  WINTMI: v03d306
—  TIL COAM: v15e402
—  TIL Alarm: v15e401
—  WINTOOL: v04b4el0
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The delivery includes :

ARTICLE PEC code Release Serial number Comment
CAB: PRECA W BAT/60
S180 ROHS NTT915AF 01 NNTMC3002GCK
BARE CABINET & ECU NTT91550 01 NNTMC3002GCK
UCPS Rectifier 1.4KW NTNO70BF 04 ATSNZH152588 Rectifier 1.4KW CR ARTESYN
UCPS Rectifier 1.4KW NTNO70BF 04 ATSNZH152589 Rectifier 1.4KW CR ARTESYN
UCPS Rectifier 1.4KW NTNO70BF 04 ATSNZH152586 Rectifier 1.4KW CR ARTESYN
UCPS Rectifier 1.4KW NTNO70BF 04 ATSNZH152587 Rectifier 1.4KW CR ARTESYN
UCPS Rectifier 1.4KW NTNO70BF 04 ATSNZH152432 Rectifier 1.4KW CR ARTESYN
UCPS CCU UMTS/GSM NTUM44AF 01 ATSNZH106461
gg‘:&'f'er Shelf UCPS W NTNOGBAA 01 ATSNZH127977
ADU NTT970AF 01 ATSNCR222358
MOD: User ICO V2 NTT970BF 01 NNTMGTO00520I
Kit Heater option :ECU NTT991VF 01 NNTMGTOO50F2
Maintenance Plug Europe NTNO91HF 01 NNTMGT004XDK
DBP2 NTNO30AM N1 18 New DBP without BUS bar
ECU W HEATER OPTION NNT971CQ 01 NNTM7504YD2Y
ECU ASSY NTT971CF 01 NNTMC3002GDV
ICMO IP : 136.147.42.151
RICAM NTNO24AA |D2 MIR2.5 FANTASTIX ICM1IP : 136.147.42.152
ABM IP : 136.147.42.153
ABM NTNO29AF 01 NNTMGWC5036L
00 17 D1 9F 2F 58
RM PCS1900 NTNO50PM D3 CDN200639006 1P - 136.147.42.85
00 OE 62 FD 94 DF
RM PCS1900 NTNO50PM D5 CDN200640003 IP:136.147.42.88 with new PSU CR
NTNO58AM 04 / ATSNZH155434
0017 D19F 3019
RM PCS1900 NTNO50PM D4 CDN200640005 IP - 136.147.42 86
001969 FE C169
HPRM 850 for Radio Test NTNO50JA D1 CDN200651003 | IP:136.147.42.128 with new PSU CR
NTNO58AM 04 / ATSNZH155432
00 1969 FE C1 67
HPRM 850 NTNO50JA D1 CDN200651009 IP - 136.147 42 127
001969 FEC16C
HPRM 850 NTNO50JA D1 CDN200651001 [IP :136.147.42.120 with new PSU CR
NTNO58AM 04 / ATSNZH155429
DDM H2 1900 W/VSWR NTNOG63AA 04 FICTO3000MPC
DDM H2 1900 W/VSWR NTNOG63AA 04 FICT030016F3
DDM H2 1900 W/VSWR NTNO63AA 04 FICTO3000PEX
DDM H2 850 W/VSWR NTNO63HA D2 FICT03002119 FILTRONICS 850 full band
DDM H2 850 W/VSWR NTNO63HA D2 FICT0300212D FILTRONICS 850 full band
DDM H2 850 W/VSWR NTNO63HA D1 FICT0200204F FILTRONICS 850 full band
ALPRO 2 NTTO971AF 01 NNTMGTO004U9L
ALPRO 2 NTTO971AF 01 NNTMGTO04U9N

Remark: The exact configuration used during tests is described in § 5.3
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5. TESTS RESULTS

5.1. TEST PROCEDURE

The BTS must operate under the following external extreme temperatures:
- BTS 18000 Outdoor: -40C/+50<C
Frequency stability are performed under following extreme conditions:

for Outdoor 18000 BTS
Temperature from — 40C to + 50C at intervals of 1 0 degrees.
With AC power supply variations: 187 V, 265 V.

Modules GSM HPRM 850MHz run with nominal power regulation at maximum power (60W) 47.8
dBm in GMSK modulation, modules PCS RM1900 run with nominal power regulation at maximum
power (30W) 44.8 dBm in GMSK modulation . The RM were configured to transmit at maximum
power (Static level 0).

A period of at least one hour was allowed prior to measurement to ensure that all the components
of the oscillator circuit was stabilized at each temperature.

The equipment was configured as shown in Schematic below.

Test configuration for Frequency Stability & Power

10 MHz HP 8657 B

FTT T T T T T T T T | Signal Generator

|
|
|
| RS FSEA

NORTEL

P> Attenuator [T | Spectrum Analysef
BTS

Powermeter

y

PC + Software to
configure the BTS

5.2. SOFTWARE CONFIGURATION

GSM 18000 Outdoor
BTS type BTS

BTS v15f1e01/ CDI117235
ICM/ABM/RICAM v15f101 / CDI117166
RM v15e403 / CDI117006

WinTMI v03d306

Til COAM v15e402

Til Alarm v15e401

Win TOOL v04b4el0
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5.3.

5.3.1 BTS CONFIGURATION

TEST RESULTS GSM 18000 OUTDOOR BTS

Configuration GSM 18000 Outdoor dualband 850/1900 M

DDU

rvo | S0 | Rm2 |3
>
1900 PSU CR 1900 =
DPB2
DDM DDM DDM DDM DDM DDM
1900 1900 1900 850 850 850
FILTRO FILTRO FILTRO FILTRO FILTRO FILTRO
e I e e |
e}
C
Tested modules
ARTICLE PEC code Release Serial number
RM 1 RM PCS1900 NTNO50PM D5 CDN200640003
DDM 1 DDM H2 1900
1900 W/VSWR NTNO63AA 04 FICT030016F3
HPRM3 HPRM 850 NTNO50JA D1 CDN200651003
DDM3 DDM H2 850
850 W/VSWR NTNO63HA D2 FICT03002119
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5.3.2 TESTS AT TEMPERATURE 50 C

5.3.2.1 TXTESTS ON RM 1 (1900 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.2.1.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be > 38 dBm and < 42 dBm.

RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 512 GMSK 40,19 PASS
TDMA 1 661 GMSK 40,53 PASS
TDMA 2 810 GMSK 41,24 PASS
5.3.2.1.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be = 38 dBm and < 42 dBm.
RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 512 GMSK 40,25 PASS
TDMA 1 661 GMSK 40,59 PASS
TDMA 2 810 GMSK 41,33 PASS
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5.3.2.1.3 PHASE AND MEAN FREQUENCY ERROR @ 187 VAC

@

Phase Freaguency Error
HRFCN: a1z Stetus: PASSED
Frequm‘lcs: 1,93020 BHz
Cerr ler Power: 40.00 dBm Trg io Sunc Stert: 241.8 ps
Ext. Att-Bain: 47,19 dB
Slat Nr, o Ho, of Bursts: HJU
|Ennuns | CLRRENT | Hax kLD 1 #vG 1 LIIT |sm1uss
--------------------- e el ST St
mmn Pk | 4.83* ) 758* 1 488°* | 2000°* mss&m
|Phase RHS| 1.95.* I 2.45" | 1.75:* | .00 * |PASSEDI
1Freq I 16 hHz 1 15,95 Hz | 877.62 mHz I- 96 51 Hz | PASSEDE
RM tested g ! ! ! 3 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 758° 4,89 ° PASS
TDMA O 512 Phase RMS 2,45° 1,75° PASS Bt s e Ry F EXT
B S50 syn ul rror Slona
Freq 15,95 Hz 0,98 Hz PASS et Lyl A 158 deg SR 270,833 kip R
Phase Pk 7,36° 4,96 ° PASS 43 dim Standard  ESH
TDMA 1 661 Phase RMS 232° 1,76 ° PASS
Freq 20,08 Hz 0,23 Hz PASS PHAGE
Phase Pk 6,37 ° 4,76 ° PASS - |
TDMA 2 810 Phase RMS 2,24° 1,67° PASS LN
Freq 17,24 Hz -0,62 Hz PASS T2 — — —
2 Rt VWt R Al et ALY ST Pt W £ 561
i R W g = ™y TRE
a2
T!!’l
-3l
o SYHBOLS 147.78
EIUH 26.FEB. 2007 15:15:14
C512
Phase Freguency Error PhaseFreguency Error
ARFCN: BGY Status: PASSED HRFCH: BiD Status: PASSED
Fr cg: 1.96000 GHz Fr cg: 1.98980 GHz
Carrler Fower: 40.00 dBn Trg to Senc Start: 2421 ps Carrler Power: 40,00 dBm  Trg to Sunc Start: 241.8 p=
Ext. Akt bain: 47,19 dB Ext. Att-bain: 50.80 dB
Slot Ne. [ Mo. of Bursta: 100 Slot Hr. 1] He. of Bursts: EDB
IERFBJRS ‘II CURRENT f Hex HOLD T AVG ‘II LIHIT ‘IIST\CITI.IEF IERRIJRS | CURRENT I Héx HOLD -Jr AvE T LIHIT ISTHTUSF
b e e e s i) | | | | | Frmmmeeteeee e L Balinisenk e e Fommm—r— i
iPhgse Pk | 3.82° 1 7.38* 1 4,86 | 20,00 ° IPASSED! lﬂhet#rl Pk | 4.28° ) &37* 1 4,76 | 20.00° INSSE:DR
IPhase RHSI 1,29 * |1 2320 | 1.76 " | 5.00 * |PASSED| |Phase RHSI 1.681 " I 2.24 " | 67 " | 5.00 * |PASSEDI
IFreg | -7.49 Hz 1 20,08 Hz | 233.10 wHz |« 98.00 HzlPASSEDS IFrag | -11.88 Hz | 17.24 Hz 4 B17.31 mHz |« 899,48 Hz|PAGSSEDE
i | [ i | 0.05 ppml [ i | [ | 0.05 gpal [
L h H \ L L 1 L h : . I 1
EXE EXT
Harker 1 [12] D.50 sym CF £.95 BHz Error Signal Harker 1 [T2] D50 sym  CF 1.5858 BHz Error Slgnal
Ref Lvl Prase -0.6V deg SR 270,833 kHr Phese Ref Lvl Prass 0.74 deg SR 270.833 kHz Phese
% 43 b Stendsrd  BSH 43 dim Stendard  ESH
WIGE] PHAGE
|- |-
T2 LN T2 LN
——d T W e T L
AN BN Vet L1004 P L N N, YO P L ST S, A S T U e . SV o U L
i s ate ] g O P oty it e Ry N L, S Tt L R
152 Ta2
,‘;l Tsl
| =30
o SYHBOLS 147,75 SYHBOLS 147.78
E0H 26.FEB. 2007 15:17:05 E1lH 26.FEB. 2007 15:18:57
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/-95 Hz). The maximum deviation
measured (20.08 Hz) is more than sufficient to ensure that the fundamental emission stays within

the authorized frequency block.
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5.3.2.1.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VAC

@

Phase Freaguency Error
ARFCH: a1z Stetus: PASSED
Frequm‘lcs: 1,93020 BHz
Cerr ler Power: 40.00 dBm Trg io Sunc Stert: 2401.2 ps
Ext. Att-Bain: 47,19 dB
Slat Nr, o No. of Bursts: 100
IERRORS | LCLRRENT | WAk bOLD | A¥G | LIMIT |STATUSI
e e prmmmmm e et B B B i
IPhase Pk | 5.35* ) 757* | 4.8B* | 20.00* |PASSEDI
|Phase RHS| 1.78 * ] 2.27 " | | | 5.00 * | PASSEDI
1Freq | =446 Hz ! 15,63 Hz 1 3,59 Hz |s 96,01 Hz|PASSED!
RM tested g ! ! ! | 0.03 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 7,57° 4,88 ° PASS
TDMA O 512 Phase RMS 2,27° 1,71° PASS Bt s e Ry F EXT
B S50 syn ul rror Slona
Freq 19,63 Hz 3,59 Hz PASS et Lyl A 164 deg SR 270,833 kp R
Phase Pk 6,79 ° 4,77 ° PASS 43 dim Standard  ESH
TDMA 1 661 Phase RMS 2,14° 1,68° PASS
Freq 18,60 Hz 2,74 Hz PASS PHAGE
Phase Pk 6,66 ° 4,78 ° PASS - |
TDMA 2 810 Phase RMS 2,68° 1,74° PASS LN
Freq 23,31 Hz 1,85 Hz PASS i ]
W B 2 (Y PP oA A WA C
--‘,.‘m.-w\, WMMM\J THE
a2
T!!’l
-3l
o SYMBOLS 147.78
EIUH 26.FEB.2007 15:07:51
C512
Phase Freguency Error PhaseFreguency Error
ARFCH: (15} Status: PASSED ARFCH: B0 Stetus: PASSED
Fr [=7H 1.96000 GHz Fr [4¥H 1.968380 GHz
Carrler gnmer: 40.00 dBn Trg to Senc Start: 241 .6 ps Carrlar gnnaer: 40,00 dBm  Trg to Sunc Start: 42,6 ps
Ext. Att-Bain: 47.19 dB Ext. Att-Bain: 50.60 o
Slot Ne. [ Mo. of Bursta: 100 Slot Hr. 1] Me. of Bursts: 100
rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEE :ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE T LIHIT TSTHTUS:
 ghahctorhrhlt ikt 4t bt et Akttt ettt i | b e e L Balinisgchoieiaieian e Fommm—r— i 1
IPhgae Pk | 3.43° | BT * 1 497 | 20,00 ° IPASSED! iPhgae Pk | £,71* | BEE* 1 4,78° | 20.00 % |PASSEDI
|Phase RHGI 1.87 * ] 2.14 ° | 1.68 * | 5.00 * |PASSEDI |Phase RHS| 1.56 * I 2.68 | 1.74 | 5.00 * | PASSEDI
IFreg | B.59 Hz 1 18,80 Hz | 2.74 Hz |« 98.00 HzlPASSEDS IFrag | -11.689 Hz | 23.31 Hz | 1.85 Hz |« 99,40 Hz|PAGSEDS
i i [ i | 0.05 ppml [ i i [ i | 0.05 ppml [
L h H \ L L 1 L h : . 1 h 1
EXE EXT
Harker 1 [12] 0.50 sym CF £.595 BHz Error Slgnal Harker 1 [T2] 0.50 syn OF 1.5858 BHz Error Slgnal
Ref Lvl Prase 2.08 deg SR 2V0.B33 kHr Phese Ref Lvl Prass -0.5% deg SR 270.833 kHr Phese
% 43 b Stendsrd  BSH 43 dim Stendard  ESH
WIGE] PHAGE
|- |-
T2 LN T2 LN
S i~ AT Pt by
o :“‘EE P "‘T:"W'::;fv i ¥ .“..M"\:':.':” SEL P o] MW"“\L—"" i ey ] YL
ww%mﬂ\ it I i i Dt ie THE e mewmm TRE
152 Ta2
_‘;l Tsl
=Rl =l
o GYHBOLS 147.78 o SYHBOLS 147.78
E0H 26.FEB. 2007 15:09:42 E1lH 26.FEB. 2007 15:11:34
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/-95 Hz). The maximum deviation
measured (23.31 Hz) is more than sufficient to ensure that the fundamental emission stays within

the authorized frequency block.
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5.3.2.2 TX TESTS ON HPRM 3 (850 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.2.2.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be =41 dBm and = 45 dBm.

HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 128 GMSK 43,00 PASS
TDMA 1 190 GMSK 43,36 PASS
TDMA 2 251 GMSK 43,69 PASS

5.3.2.2.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be > 41 dBm and = 45 dBm.
HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 128 GMSK 43,01 PASS
TDMA 1 190 GMSK 43,36 PASS
TDMA 2 251 GMSK 43,70 PASS
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5.3.2.2.3 PHASE AND MEAN FREQUENCY ERROR @ 187VAC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Power: 46.00 dBn Trg fo Sunc Startk: 2422 ps
Ext. Att-Gain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
\ERAORS | CURRENT | Max ROLD | AvG | LIAIT  |STATUS
s T e e i
IPhase Pk | 3.07* 1 450* 1 2.81* | 20.00° |PASSED!
|Phase RHSI R iR ] 1.45 ® | i.00 * I 5.00 * |PASSEDI
IFragq | =749 Mz 1 -8.43 Hz |-475,25 mHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 4,50 ° 281° PASS
TDMA 0 128 Phase RMS 1,45° 1,00 ° PASS B S i Fe i F s EXT
R N e S50 =yn B z Error Slgna
Freq 9,43 Hz| 0,48 Hz PASS aet Ll s 1030 deg  SH 370,833 ke F
Phase Pk 3,94° 292° PASS 49 Bm Standard  ESH
TDMA 1 190 Phase RMS 1,22° 1,00° PASS =)
Freq -8,59 Hz -0,73 Hz PASS ¥IGE]
Phase Pk 4,35° 3,00° PASS " 15
TDMA 2 251 Phase RMS 1,38° 1,06° PASS ILh‘.
Freq -8,85 Hz 0,97 Hz PASS LE
R e ne T R MWMWWWW SEL.
A o PR s M Ty e S P PN R
TRE
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 15:00:08
C128
PhaseFreguency Error Phase Freguency Error
ARFCH: ———- Stetus: PASSED ARFCH:  —---- Status: PASSED
Freweq‘lcg: BE1.60000 HHz Fr cg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 241.3 p= Carrler Fower: 46,00 dBn  Trg to Senc Stert: 241, 7 ps
Ext. Att-Bain: 45, 18 o Ext. Att-Bain: 46.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE T LIHIT TSTHTUS: rIERFhJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEF
b e e L Bttt e Fommm—r— i 1 b e e e e i e e =]
iPhgae PK | 2,54 % | 3.94% 1 242 | 20.00 % |PASSED! IPhgae Pk | 2.85° 1 4.3%* 1 300 | 20,00 ° IPASSED!
|Phase RHS| 0.85 * I 1. | 1.00 * | 5.00 * | PASSEDI |Phase RHGI 0.85 * ] 1.38 ° | 1.06 * | 5.00 * |PASSEDI
1Freq | -2.84 Hz | -B.59 Hz 1-732.88 mHz |« 44,08 Hz|PASSEDE IFreg | -2.91 Hz 1 -8.85 Hz | 985.%9 wHz |+ 44,69 Hz|PASSEDS
i i [ i | 0.05 ppml [ i i [ i | 0.05 ppml [
L h L . 1 h 3 L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn OF BB1.6 tHz Error Slgnal Harker 1 [12] 0.50 sym OF B53.8 tHz Error Signal
Ref Lvl Prass O.46 deg SR 270.833 kHz Phese Ref Lvl Prase -1.41 deg SR 270,833 kHr Phese
49 dim Standerd  BSN & 43 dim Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
My b iben ATy M s ST B ulabebled o a0, Ol o B b BRAE ATET ey Ll 4 . et bl il i EEE
i P 18 = P M ST S T SR R e | ST T P R e S COVET AR VG VRN S R T e ST Ry
TR TRE
152 152
Tsl _‘;l
=l =Rl
o SYHBOLS 147.78 GYHBOLS 147,75
E1lH 26, FEB. 2007 15:02:00 E0H 26.FEB. 2007 15:03:54
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43 Hz). The maximum deviation

measured (-9.43 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.2.2.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VDC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Bower: 46.00 dBm Trg io Sunc Stert: 241.7 us
Ext. Att-Gain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
it S e e i
IPhase Pk | 2.35* | 3.79* | 268* | 20.00° |PASSED!
|Phase RHSI 0.86 * ] 1.18 ® | 0.9z * I 5.00 * |PASSEDI
IFragq =193, 72 sz | 5,23 Hz 1-147.87 aHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 3,79° 2,68 ° PASS
TDMA 0 128 Phase RMS 1,18° 0,92 ° PASS B i Fe i F s EXT
N e 50 syn i z Error Slgna
Freq 9,23 Hz| 0,15 Hz PASS aet Ll s 003 deg SH 370,833 ke
Phase Pk 4,64 ° 321° PASS 49 Bm Standard  ESH
TDMA 1 190 Phase RMS 1,47° 1,14° PASS =)
Freq -7,94 Hz -0,75 Hz PASS ¥IGE]
Phase Pk 4,74 ° 3,08° PASS " 15
TDMA 2 251 Phase RMS 1,45° 1,09° PASS ILH.
Freq 7,49 Hz| 1,59 Hz PASS n
Wy e s T Lo e o e o g Sy L1
m— Oy FETI A. RS R | e
TRE
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 26, FEB.2007 14:52:35
C128
PhaseFreguency Error Phase Freguency Error
ARFCH: ———- Stetus: PASSED ARFCH:  —---- Status: PASSED
Fr cg: 881.E60000 HHz Fr cg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 241.7 pm Carrler Power: 46,00 dBn  Trg to Senc Stert: 2415 ps
Ext. Att-Bain: 45, 18 o Ext. Att-Bain: 46.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.ISF
b e e L Baliiochoistaieiane e Fommm—r— i 1  iptactorhurht ikt oot bttt Attt ettt i |
iPhgae Pk | 3,30 1 4B 0 3,21 | 20,00 % IPASSEDI IPhgae Pk | 3.42° 1 4,74 1 30t | 20,00 ° IPASSED!
|Phase RHS| 1.26 * I L.47 " | 1.14 ® | 5.00 * | PASSEDI |Phase RHGI 1.2 * ] 1.45 ° | .09 * | 5.00 * |PASSEDI
1Freg | -3.36 Hz | -7.84 Hz 1-7S3.55 mHz |« 44,08 Hz|PASSEDE IFreg | 4,52 Hz | 7.49 Hz | 1.58 Hz |+ 44,69 Hz|PASSED
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L 5 L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn OF BB1.6 tHz Error Slgnal Harker 1 [12] 0.50 sym OF B53.8 tHz Error Signal
Ref Lvl Prass O.60 deg SR 270.833 kHz Phese Ret Lvl Prase O.18 deg SR 2V0.833 kHr Phase
49 dim Standerd  BSN & 43 dim Stendsrd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
A% iation Sl e S e ] iy e e O L DS s e P e bt A e MR SEL
= A WA IS Wt S A T G R PR i T N AR A N P PR Mol b= MRS e
152 152
Tsl _‘;l
i -]
o SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26, FEB. 2007 14:54:30 E0H 26.FEB. 2007 14:56:23
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43 Hz). The maximum deviation
measured (9.23 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.3 TESTS AT TEMPERATURE 40 C

5.3.3.1 TXTESTS ON RM 1 (1900 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.3.1.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be > 38 dBm and < 42 dBm.

RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 512 GMSK 40,28 PASS
TDMA 1 661 GMSK 40,62 PASS
TDMA 2 810 GMSK 41,29 PASS
5.3.3.1.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be = 38 dBm and < 42 dBm.
RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 512 GMSK 40,28 PASS
TDMA 1 661 GMSK 40,62 PASS
TDMA 2 810 GMSK 41,29 PASS
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5.3.3.1.3 PHASE AND MEAN FREQUENCY ERROR @ 187 VAC

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Power: 40.00 dBn Trg to Sunc Start: 2423 ps
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
\ERAORS | CURRENT | Max ROLD | AvG | LIAIT  |STATUS
s T B e i
IPhase Pk | 5.05* | 7.44* 1 4 B65* | 20.00° |PASSED!
|Phase RHSI B [ ] 2.2 ° | | I I 5.00 * 1PASSEDI
IFragq | 1169 Rz 18,21 Hz 1 3,52 Hz 1. 96,91 Hz|PASSEDS
RM tested | ! | | | 0.05 ppml I
L 5 H 1 L L T
Canal Mesure Max hold Average Sanction
Phase Pk 7,44 ° 4,86 ° PASS
TDMA 0 512 Phase RMS 2,28 ° 1,71° PASS B i Fe e F s EXT
e 50 syn l reor Slona
Freq 18,21 Hz| 3,52 Hz PASS aet Ll s 065 deg SR 270,843 ke B
Phase Pk 7,01° 5,00 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 2,36° 1,78° PASS =)
Freq 20,79 Hz 1,80 Hz PASS ¥IGE]
Phase Pk 6,97 ° 4,74 ° PASS " 15
TDMA 2 810 Phase RMS 235° 1,70 ° PASS ILH
Freq -18,92 Hz -1,50 Hz PASS LE ot T T
P v A MR TTAAND V FROA LB
MWM wm% Iis mendndies b mdd Tiii
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:39:28
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Fr cg: 1.96000 GHz Fr cg: 1.98980 GHz
Carrler Power: 40,00 dBm  Trg to Sunc Start: 240.9 p= Carrler Fower: 40,00 dBn Trg to Senc Start: 2421 ps
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEF
b e L Baiiseieiaie e e Fommm—r— i 1  iptacterharht ikt sk et e e At At oot ettt i |
iPhgae Pk | 5,01 * 1 700+ 0 S.00° | 20.00 % |PASSED! IPhgae Pk | 4,41 ° 1 B.37* 1 4,74 | 20,00 ° IPASSED!
|Phase RHS| 1.91 * I 2.36 " | 1.78 * | 5.00 * | PASSEDI |Phase RHGI 1.46 * ] 2.35 ° | .70 * | .00 * |PASSEDI
1Freg | B4.57 mHz | 20.78 Hz | 1.80 Hz |« 88.00 Hz|PASSEDS IFreg | -B8.27 Hz ! -18.92 Hz | -1.50 Hz |+ 99,49 Hz|PASSEDS
i i [ i | 0.05 ppml [ i i [ i | D0.05 ppml [
L 5 L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass 3.61 deg SR 270.B33 kHz Phese Ret Lvl Prase -0.85 deg SR 270,833 kHr Phese
43 dim Standerd  BSN & 43 diw Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
i o T -
T T PO S s B PSP WAL VG N S0 L
I e SO T Y.l TR, Mo S it SO RE = i) P Et s T P .
152 152
Tsl ,‘;l
=l =Rl
o SYHBOLS 147.78 GYHBOLS 147,75
E1lH 26.FEB. 2007 12:41:19 E0H 26.FEB. 2007 12:43:08
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95 Hz). The maximum deviation
measured (20.79 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.3.1.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VAC

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Bower: 40.00 dBm Trg io Sunc Stert: 2415 us
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
bmmmm g e o e e e o o
IPhase Pk | 5.00° | 7.3%5* 1 48B4 | 20,00 ° [IPASSED)
|Phase RHSI 1.65 * ] 2.25 ° | 1.v3* I 5.00 * 1PASSEDI
IFragq | =2,98 Rz 1 20.9% Hz 1 2.42 Hz 1s 96,91 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 7,35° 4,84 ° PASS
TDMA 0 512 Phase RMS 2,25° 1,73° PASS B i Fe R F s EXT
e 50 syn l reor Slona
Freq 20,99 Hz 2,12 Hz PASS aet Ll i 105 deg SR 270,833 Wi Froos
Phase Pk 6,70 ° 4,92 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 241° 1,79° PASS =)
Freq 19,69 Hz| 2,33 Hz PASS ¥IGE]
Phase Pk 6,24 ° 4,74 ° PASS " 15
TDMA 2 810 Phase RMS 2,37° 1,72° PASS ILH.
Freq 18,85 Hz| 2,00 Hz PASS LE — T —
R :“‘ﬁﬁ‘“‘\: | ] v L
o] N A s ik, LVl el (Y
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:32:08
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Fr cg: 1.96000 GHz Fr cg: 1.98980 GHz
Carrler Power: 40,00 dBm  Trg to Sunc Start: 241.7 pm Carrler Fower: 40,00 dBn Trg to Senc Start: 2422 s
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFHJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEF
b e e L Balinis i siaie e e Fommm—r— i 1  iptahctorhrht ikttt ekt bk miao it At oot ettt i |
iPhgae Pk | 5.06°* 1 B0 1 4,42 | 20.00 % |PASSEDN IPhgae Pk | 451 ° 1 B.24* 1 4,74 | 20,00 °  IPASSED!
|Phase RHS| 1.80 * I 2.41 " | .79 * | 5.00 * | PASSEDI |Phase RHGI 1.62 * ] 2.37 ° | 1.72.* | .00 * |PASSEDI
1Freg | B.O7 Hz | 14.68 Hz | 2.33 Hz |« 88.00 Hz|PASSEDS IFreg | -8.78 Hz ! 18.8% Hz | 2.00 Hz |+ 99.49 Hz|PASSEDE
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L h L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass 0.50 deg SR 270.833 kHz Phese Ret Lvl Prase 2.48deg SR 2V0.B33 kHr Phese
43 dim Stendard  ESH & 43 diw Stendsrd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
e | BT TR ST P
Mr?: r:tﬂ\'m S ﬁ v =$ Bl ﬁ Ak WM}M_J\WJ‘M :f(::: Skt
s e S Wi IR Lo Py TP ) ooyl AP W AT R S S I T WWWW 5
152 152
Tsl _‘;l
=l =Rl
o SYHBOLS 147.78 o SYHBOLS 147,75
E1lH 26.FEB. 2007 12:33:58 E0H 26.FEB. 2007 12:35:49
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95 Hz). The maximum deviation
measured (20.99 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.3.2 TX TESTS ON HPRM 3 (850 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.3.2.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be =41 dBm and = 45 dBm.

HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 128 GMSK 43,19 PASS
TDMA 1 190 GMSK 43,53 PASS
TDMA 2 251 GMSK 43,79 PASS

5.3.3.2.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be > 41 dBm and = 45 dBm.
HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 128 GMSK 43,16 PASS
TDMA 1 190 GMSK 43,50 PASS
TDMA 2 251 GMSK 43,78 PASS
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5.3.3.2.3 PHASE AND MEAN FREQUENCY ERROR @ 187VAC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Power: 46.00 dBn Trg fo Sunc Startk: 242 4 s
Ext. Att-Gain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
\ERAORS | CURRENT | Max ROLD | AvG | LIAIT  |STATUS
e T e e e i
iPhase PR | 2.25* ) 402°* 1 2.79* | 20.00° |PASSED!
|Phase RHSI 0.3 * ] 1.25 ° | n.g3" I 5.00 * |PASSEDI
IFragq | 3,03 Hz1 10,07 Hz | 100,73 aHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 4,02 ° 2,79° PASS
TDMA 0 128 Phase RMS 1,25° 0,99 ° PASS B i Fe i F s EXT
e 50 syn i z Error Slgna
Freq 10,07 Hz| 0,10 Hz PASS aet Ll s 05 deg SH 370,833 ke F
Phase Pk 4,76 ° 3,05° PASS 49 Bm Standard  ESH
TDMA 1 190 Phase RMS 1,29° 1,00° PASS =)
Freq 8,65 Hz| -0,39 Hz PASS ¥IGE]
Phase Pk 4,32° 3,05° PASS " 15
TDMA 2 251 Phase RMS 1,60° 1,09° PASS ILH.
Freq 11,36 Hz| 2,15 Hz PASS LE
AR o g R S e i e Bl et e . oL
mwwmww SR ooy Y i
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:01:47
C128
PhaseFreguency Error Phase Freguency Error
ARFCH: ———- Stetus: PASSED ARFCH:  —---- Status: PASSED
Freweq‘lcg: BE1.60000 HHz Fr cg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 241.5 ps Carrler Fower: 46,00 dBn  Trg to Senc Stert: 241 .6 ps
Ext. Att-Bain: 45, 18 o Ext. Att-Bain: 46.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.ISF
b e L Baiiioasiesiatnian e Fommm—r— i 1  iptahctrhht ikttt ekt ottt Aot ottt |
iPhgae Pk | 2,35 % | 476 * 1 305 | 20.00 % |PASSED! IPhgae Pk | 2,70 1 4.32* 1 305 | 20,00 ° IPASSED!
|Phase RHS| 0.85 * I 1.29 " | 1.00 * | 5.00 * | PASSEDI |Phase RHGI 1.06 * ] L.60 ° | 1.09 * | 5.00 * |PASSEDI
1Freg | 1.61 Hz | B.65 Hz 1-393.88 mHz |« 44,08 Hz|PASSEDS IFreg | 129,14 wHz 1 11,36 Hz | 2.15 Hz |+ 44,69 HzlPASSEDI
i i [ i | 0.05 ppml [ i i [ i | 0.05 ppml [
L h L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF BB1.6 tHz Error Slgnal Harker 1 [12] 0.50 sym OF B53.8 tHz Error Signal
Ref Lvl Prass -0.3% deg SR 270.833 kHzr Pheae Ret Lvl Prase -0.B8 deg SR ZVT0.833 kHr Phese
49 dim Standerd  BSN & 43 dim Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
A e e vl L o W el e o A 5L mWWWWWWWme A6t
S e e - | S oA R S A S ] FAAR B o T A TN P s WA Sy
TR TRE
152 152
Tsl _‘;l
i -]
o SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26, FEB. 2007 12:03:40 E0H 26.FEB. 2007 12:05:33
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43 Hz). The maximum deviation
measured (11.36 Hz) is more than sufficient to ensure that the fundamental emission stays within

the authorized frequency block.
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5.3.3.2.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VDC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Power: 46.00 dBn Trg fo Sunc Startk: 242 4 s
Ext. Att-bain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
it S e e i
iPhase Pk | 3.50* | 3.90* 1 2.72* | 20.00° |PASSED!
|Phase RHSI 1.19* ] 1.27.° R 1 1 - I 5.00 * |IPASSEDI
IFragq | 161 Mz 1 =730 Hz | 100,73 aHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 3,90 ° 2,72° PASS
TDMA 0 128 Phase RMS 1,27° 0,95 ° PASS B S = Fe i P EXT
= e .50 sy B z Error Signa
Freq 7,30 Hz| 0,10 Hz PASS et Lyl B 1,21 deg SR 270,833 kHp F
Phase Pk 4,36 ° 2,90° PASS 49 dBm Standard  ESH
TDMA 1 190 Phase RMS 1,24° 0,99 ° PASS =)
Freq -8,78 Hz -1,09 Hz PASS HISE
Phase Pk 3,99° 2,75° PASS i
TDMA 2 251 Phase RMS 1,22° 0,92 ° PASS ILh‘.
Freq 10,85 Hz| 1,96 Hz PASS LE
prmsenny ey e e e ol v gl 1L
-t b rrnm e} b i e PR FPBT Py
TRE
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 26, FEB.2007 12:08:26
C128
PhaseFreguency Error Phase Freguency Error
HRFCH: === Status: PASSED ARFCN;  ==-e- Status: PASSED
Fr cg: BE1.60000 HHz Frequemcg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 241,89 ps Carrler Fower: 46,00 dBn  Trg to Senc Stert: 241, 7 ps
Ext. Att-bain: 45. 18 dB Ext. Akt bain: 4G.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Héx HOLD -Jr AvE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hex HOLD T AVG ‘II LIHIT ‘IIST\CITI.IEF
b==mmmme=a fommmema = ksl G Rl it temmmmmmmaa Fmmm 1  Saictrnhl s ottt Lt i ot et |
1Phgae Pk | 2,77 ¢ boo436 1 2.8D° | 20,00 * | PASSEDI iPhgae Pk | 2,61 ° | 3090 1 2.7 | 20,00 % IPASSED!
|Phase RHSI o.91 " I 1.24 " | D.99 * | 5.00 * |PASSEDI IPhase RHSI 0.76 * I 220 | 0.92." | 5.00 * IPASSED|
1Freq | -5.04 Hz | -B.78 Hz | -1.08 Hz |« 44,08 Hz|PASSEDI IFreg | -1.42 Hz 1 10.88 Hz | 1.6 Hz |+ 44,69 Hz|PASSEDS
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L h i 1 . h 3 L h H 1 L L 1
Bl EXT
Harker 1 [T2] D50 sym  CF BBL.6 tHz Error Slgnal Harker 1 [12] D.50 sym CF B53.8 tHz Erroe Slgnal
Ref Lvl Prass 1.18 deg SR 270.B33 kHz Phese Ref Lvl Prase -1.03 deg SR 270,833 kHr Phese
49 dim Stendard  ESH & 43 dim Stendsrd  BSH
PHAGE WIGE
|- |I
T2 LN T2 LN
Mmmﬁwwwwmm SGL e e L B M e Wi a4} Sopridi g SGEL
TR TRE
52 182
Tsl ,‘;l
=l =Rl
SYHBOLS 147.78 o SYHBOLS 147,75
E1lH 26.FEB. 2007 12:11:16 E0H 26.FEB. 2007 12:13:07
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43 Hz). The maximum deviation
measured (10.85 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.4 TESTS AT TEMPERATURE 30 C

5.3.4.1 TXTESTS ON RM 1 (1900 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.4.1.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be > 38 dBm and < 42 dBm.

RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 512 GMSK 40,01 PASS
TDMA 1 661 GMSK 40,42 PASS
TDMA 2 810 GMSK 41,03 PASS
5.3.4.1.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be = 38 dBm and < 42 dBm.
RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 512 GMSK 40,33 PASS
TDMA 1 661 GMSK 40,70 PASS
TDMA 2 810 GMSK 41,24 PASS
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5.3.4.1.3 PHASE AND MEAN FREQUENCY ERROR @ 187 VAC

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Power: 40.00 dBn Trg to Sunc Start: 2404 ps
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
it S e i i
IPhase P | 4.90° | 7.08* 1 48O | 20,00 ° IPASSED)
|Phase RHSI 100" ] 2.20 ° | i.70 * I 5.00 * 1PASSEDI
IFragq | =B.39 Mz 1 -27.38 Hz | -56.49 Hz |+ 96,91 Hz|PASSEDS
RM tested | ! | | | 0.05 ppml I
L 5 H 1 L L 1
Canal Mesure Max hold Average Sanction
Phase Pk 7,00° 4,80 ° PASS
TDMA 0 512 Phase RMS 2,20 ° 1,70 ° PASS B S i Fe R F s EXT
R N e S50 =yn . rror Slgna
Freq 27,38 Hz 6,49 Hz PASS aet Ll s 16l deg SR 270,833 ik R
Phase Pk 8,32° 4,82 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 2,50° 1,72° PASS =)
Freq -19,89 Hz -4,42 Hz PASS ¥IGE]
Phase Pk 7,68 ° 4,65 ° PASS " 15
TDMA 2 810 Phase RMS 2,37° 1,71° PASS ILh‘.
Freq -21,24 Hz -2,82 Hz PASS n e ]
NSOl A o e VY st MM 7YV V% s Lo
W%m-—-\__, mm %MMW THE
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 22.FEB.2007 16:48:04
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Fr cg: 1,96000 GHz Frequemcg: 1,98380 GHz
Carrler Power: 40,00 dBm  Trg to Sunc Start: 241,89 ps Carrler Fower: 40,00 dBn Trg to Senc Start: 2415 ps
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE T LIHIT TSTHTUS: rIERFH.'|RS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.ISF
b e e L Baliseckgciaieian e Fommm—r— i gttt ikt ekt bt tao it At oot ottt i |
iPhgae P | 207 % | B.32* 1 4.82° | 20.00* |PASSED! iPhgse Pk | 5.09° | 7.E8* 1 485 | 20,00 ° IPASSED!
|Phase RHS| 137" I 2.60 | 1.73.* | 5.00 * | PASSEDI |Phase RHGI 1.50 * ] 2.37 ° | L7 " | .00 * |PASSEDI
IFrag | -5.10 Hz | -19.88 Hz | -4.42 Hz |« 98.00 Hz|PASSEDE IFreg | -3,36 Hz | -20.24 Hz | -2.82 Hz |+ 99,49 Hz|PASSEDE
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L h i . 1 h 3 L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass 2.44 deg SR 270.B33 kHz Phese Ref Lvl Prase 5.0%deg SR 2V0.833 kHr Phese
43 dim Stendard  ESH & 43 diw Stendsrd  BSH
PHAGE WIGE]
|- |-
LN LN
T2 e R .
e CEp— for o PSP A A PN P R R o
Are AMWWWWM A B . 3bL ) : mm i i S : zc"-v\ bt
W"‘*\%ﬁv T T P D A iy i L] e W,Mww%ww -
152 152
Tsl ,‘;l
=l =Rl
o SYHBOLS 147.78 o SYHBOLS 147,75
E1lH 22.FEB. 2007 16:49:53 E0H 22.FEB. 2007 16:51:44
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95 Hz). The maximum deviation
measured (-27.38 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.4.1.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VAC

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Power: 40.00 dBn Trg to Sunc Start: 240.8 ps
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
et T B e i
IPhase Pk |  5.40* 1 B.73* 1 471 * | 20.00° |PASSED!
|Phase RHSI 159" ] 2.36 ° | L.7L" I 5.00 * 1PASSEDI
IFragq | 2,26 Mz 1 -16.92 Hz | -1.78 Hz |+ 96,91 Hz|PASSED:
RM tested | ! | | | 0.05 ppml I
L 5 H 1 L L T
Canal Mesure Max hold Average Sanction
Phase Pk 6,73 ° 4,71 ° PASS
TDMA 0 512 Phase RMS 2,36 ° 1,71° PASS B i Fe R F s EXT
N N e Bun . rror Slgna
Freq 16,92 Hz| 1,78 Hz PASS aet Ll i b4 deg SR 270,833 Wi Frooe
Phase Pk 7,66 ° 4,97 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 2,49 ° 1,76° PASS =)
Freq 20,08 Hz 2,96 Hz PASS ¥IGE]
Phase Pk 7,33° 4,87 ° PASS "
TDMA 2 810 Phase RMS 2,36° 1,76 ° PASS ILh‘.
Freq 18,34 Hz| 0,17 Hz PASS LE
K::\";u}‘d\,\_ WM“:\' .'?\/A'i"l. A i il La Ay P el
ey S, AM%WMWW THE
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:46:51
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Freweq‘lcg: 1,96000 GHz Frequemcg: 1,98380 GHz
Carrler Power: 40,00 dBm  Trg to Sunc Start: 2427 ps Carrler Fower: 40,00 dBn Trg to Senc Start: 241.3 p=
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.ISF
b e L Baiiisechoisiaiaian e Fommm—r— i e e e s e i e e =]
iPhgae PK | 2.82* | PEE* 1 4,47 | 20.00 % |PASSEDI iPhgae Pk | 5.33° 1 733 1 487 | 20,00 ° IPASSED!
|Phase RHS| 1.66 * I 2.43 ° | 1.76 * | 5.00 * | PASSEDI |Phase RHGI 2.06 * ] 2.38 ° | 1.76 * | .00 * |PASSEDI
1Freg | B.27 Hz | 20.08 Hz | 2.96 Hz |« 88.00 Hz|PASSEDS IFreg | B.75 Hz ! 18.34 Hz | 174.99 mHz |+ 99.49 Hz|PASSEDE
i i [ i | 0.05 ppml [ i i [ i | D0.05 ppml [
L h L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn OF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass 3.34 deg SR 270.833 kHz Phese Ret Lvl Prase 4.14 deg SR 2V0.833 kHr Phese
43 dim Standerd  BSN & 43 diw Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
il L
R R A e R
A D ool ke FI0VE YOS S i S Al S L WA i MOV O P PO Lo
I, R A A T ] i RS S e N A B e ey v s I
152 152
Tsl _‘;l
=l =Rl
SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26.FEB. 2007 12:48:41 E0H 26.FEB. 2007 12:50:31
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95 Hz). The maximum deviation
measured (20.08 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.4.2 TX TESTS ON HPRM 3 (850 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.4.2.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be =41 dBm and = 45 dBm.

HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 128 GMSK 43,26 PASS
TDMA 1 190 GMSK 43,59 PASS
TDMA 2 251 GMSK 43,81 PASS
5.3.4.2.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be > 41 dBm and = 45 dBm.
HPRM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 128 GMSK 43,27 PASS
TDMA 1 190 GMSK 43,59 PASS
TDMA 2 251 GMSK 43,81 PASS
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5.3.4.2.3 PHASE AND MEAN FREQUENCY ERROR @ 187VAC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Power: 46.00 dBn Trg fo Sunc Startk: 240.9 us
Ext. Att-Gain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
\ERAORS | CURRENT | Max ROLD | AvG | LIAIT  |STATUS
e T B e i
IPhase Pk | 2.50* | 4.20* 1 2.76* | 20.00° |PASSED!
|Phase RHSI 0.86 * ] 1.29 | 0.99 * I 5.00 * |PASSEDI
IFragq | 193,72 sz 1 7,68 Hz 1-209.86 aHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 4,20 ° 2,76 ° PASS
TDMA 0 128 Phase RMS 1,29° 0,99 ° PASS B i Fe it F s EXT
N e 50 syn i z Error Slgna
Freq 7,68 Hz| 0,21 Hz PASS aet Ll s 137deg  SH 370,833 ke F
Phase Pk 4,33° 321° PASS 49 Bm Standard  ESH
TDMA 1 190 Phase RMS 154° 1,12° PASS =)
Freq -7,49 Hz -0,92 Hz PASS ¥IGE]
Phase Pk 3,66 ° 2,69° PASS " 15
TDMA 2 251 Phase RMS 1,26° 0,91 ° PASS ILH.
Freq 11,88 Hz| 1,88 Hz PASS LE
et e e e b A oA T e g SEL
A P g PR, N K 2t Pt B g P AT B P,
TRE
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:16:51
C128
PhaseFreguency Error Phase Freguency Error
ARFCH: ———- Stetus: PASSED ARFCH:  —---- Status: PASSED
Fr cg: 881.E60000 HHz Fr cg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 2421 pm Carrler Fower: 46,00 dBn  Trg to Senc Stert: 241.8 ps
Ext. Att-Bain: 45, 18 o Ext. Att-Bain: 46.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFhJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEF
b e e L Baiiiockscaieian e Fommm—r— i 1 ittt ikt ikt ki it A it i ottt i |
iPhgae Pk | 3,37 % ) 433 0 3,21 | 20.00 % |PASSED! IPhgae Pk | 2,77 % | 3.66* 1 2.88* | 20,00 ° IPASSED!
|Phase RHS| i1.00 * I I.54 ° | 1.12.* | 5.00 * | PASSEDI |Phase RHGI .97 * ] 1.26 ° | o.91 ¢ | 5.00 * |PASSEDI
1Freq I 2,013 Hz | -7.48 Hz 1-820.78 mHz |« 44,08 Hz|PASSEDE IFreg | -2.07 Hz 1 11.88 Hz 1.88 Hz |+ 44,69 Hz|PASSEDS
i i [ i | 0.05 ppml [ i i [ i | 0.05 ppml [
L 5 L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF BB1.6 tHz Error Slgnal Harker 1 [12] 0.50 sym OF B53.8 tHz Error Signal
Ref Lvl Prass 1.57 deg SR 270.B33 kHz Phese Ret Lvl Prase 0.32 deg SR 2V0.833 kHz Phase
49 dim Standerd  BSN & 43 dim Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
R e e e T A e e e T S P a7 il v e Stabe: 4 i\ el 30t
BT RRL S VSIS REY,) FRPoT S I A - A et WP P SO S R e R e e
152 152
Tsl _‘;l
=0 -]
o SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26.FEB. 2007 12:18:45 E0H 26.FEB. 2007 12:20:34
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43Hz). The maximum deviation
measured (11.88 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.4.2.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VDC

Fhase-Freguency Error
ARFEN:  =meee Status: PASSED
Frequeﬂcs: B69.20000 HHz
Carrler Bower: 46.00 dBm Trg io Sunc Stert: 241.0 ps
Ext. Att-Gain: 45. 18 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
it S e el (i
IPhase Pk | 3.40* | 3.88°* 1 28B9* | 20.00° |PASSED!
|Phase RHSI 0.9z * ] 1.27.¢ | n.g3 * I 5.00 * |PASSEDI
IFragq I 1,03 Rz 1 5,30 Hz | 275,08 aHz |+ 43,46 Hz|PASSEDS
HPRM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 3,80° 2,69 ° PASS
TDMA 0 128 Phase RMS 1,27° 0,93 ° PASS B i Fe it F s EXT
e 50 syn o z Error Signa
Freq 9,30 Hz| 0,28 Hz PASS aet Ll s 110 deg % 370,833 ke F
Phase Pk 4,29 ° 297° PASS 49 Bm Standard  ESH
TDMA 1 190 Phase RMS 1,37° 101° PASS =)
Freq 8,98 Hz| -1,62 Hz PASS ¥IGE]
Phase Pk 4,14 ° 3,09° PASS " 15
TDMA 2 251 Phase RMS 1,45° 1,09° PASS ILh‘.
Freq -9,75 Hz 0,65 Hz PASS LE
A O 0 b 0 il oo T el i 1 0 e
SO T A Pt -4 LS R g
TRE
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:24:13
C128
PhaseFreguency Error Phase Freguency Error
ARFCH: ———- Stetus: PASSED ARFCH:  —---- Status: PASSED
Fr cg: BE1.60000 HHz Frequemcg: 893.80000 HHz
Carrler Power: 46,00 dBm  Trg to Syunc Start: 242.0 p= Carrler Fower: 46,00 dBn  Trg to Senc Stert: 241, 7 ps
Ext. Att-Bain: 45, 18 o Ext. Att-Bain: 46.68 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. 1] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT 11' Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFHJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IISTﬂTI.IEF
b e e L Baliiockoioiateiane e Fommm—r— i 1 gttt btk ekt b ot At Aot ottt i |
iPhgae Pk | 3,34 % | 429+ @ 247 | 20.00 % |PASSEDI IPhgae Pk | 2,56 ° 1 4.04* 0 3089 | 20,00 ° IPASSED!
|Phase RHS| 1.08 * I 135" | .01 " | 5.00 * | PASSEDI |Phase RHGI 0.88 * ] 1.45 ° | 1.09 * | 5.00 * |PASSEDI
1Freg | 4,00 Hz | B.98 Hz | -1.62 Hz |« 44,08 Hz|PASSEDI IFreg | -866.58 aHz | -9.7% Hz | G54.76 mHz |« 44,69 Hz|PASSEDI
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L 5 L . 1 h T L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF BB1.6 tHz Error Slgnal Harker 1 [12] 0.50 sym CF B53.8 tHz Error Signal
Ref Lvl Prass 2.42deg SR 270.833 kHz Phese Ret Lvl Prase 0.B3deg SR 2V0.B33 kHr Phese
49 dim Standerd  BSN & 43 dim Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
o [Ty it e e oo il Ll Al At S SR A SV L el e pgne o SBL
TR TRE
152 152
Tsl ,‘;l
=l =Rl
SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26.FEB. 2007 12:26:03 E0H 26.FEB. 2007 12:27:56
C190 C251

The maximum frequency deviation allowed is 0.05 ppm (+/- 43Hz). The maximum deviation
measured (-9.75 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.5 TESTS AT TEMPERATURE 20 C

5.3.5.1 TXTESTS ON RM 1 (1900 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.5.1.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be > 38 dBm and < 42 dBm.

RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 512 GMSK 40,45 PASS
TDMA 1 661 GMSK 40,82 PASS
TDMA 2 810 GMSK 41,28 PASS
5.3.5.1.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be = 38 dBm and < 42 dBm.
RM tested
Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 512 GMSK 40,47 PASS
TDMA 1 661 GMSK 40,84 PASS
TDMA 2 810 GMSK 41,30 PASS
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5.3.5.1.3 PHASE AND MEAN FREQUENCY ERROR @ 187 VAC

@

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Power: 40.00 dBn Trg to Sunc Start: 2407 s
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
it S e el i
IPhass Pk | 5.89* ) 7.37.* | 482* | 20.00° |PASSED!
|Phase RHSI 2L ] 2.30 ° | 1.73 * I 5.00 * 1PASSEDI
IFragq I 1,16 Rz 1 24,09 Hx 1 3,356 Hz |s 96,91 Hz|PASSEDS
RM tested : ! ! ! | 0.05 ppml !
Canal Mesure Max hold Average Sanction
Phase Pk 7,37° 4,82 ° PASS
TDMA 0 512 Phase RMS 2,30° 1,73° PASS B S i Fe R F s EXT
e 50 syn l reor Slona
Freq 24,09 Hz 3,36 Hz PASS aet Ll s 138 deg SR 270,833 kip R
Phase Pk 6,96 ° 4,95 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 241° 1,78° PASS =)
Freq -16,85 Hz 0,78 Hz PASS ¥IGE]
Phase Pk 6,79 ° 4,73 ° PASS " 15
TDMA 2 810 Phase RMS 232° 1,68° PASS ILH.
Freq -16,85 Hz -0,02 Hz PASS LE Ly ] e .
s wmwmwﬁ"‘ﬂd% Pt AWEYLY ":u& SGL
o e A a{ i S .
o] ] TRE
a2
_‘si
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 12:54:50
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Fr [4¥H 1.96000 &Hz Fr [=7H 1.98980 GHz
Carrlar gnnaer: 40,00 dBm  Trg to Sunc Start: 2411 p= Carrler gnmer: 40,00 dBn Trg to Senc Start: 241 .6 ps
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT 11' Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.ISF
b e e L Balinisicisiainan e Fommm—r— i 1 gttt kit ekt bt e At Attt ettt i |
iPhgae PK | 2824 % | B8&* 1 4.5 | 20.00* |PASSED! iPhgae Pk | 559 ° 1 B8 1 4,73 | 20,00 ° IPASSED!
|Phase RHS| 1.60 * I 2.41 " | .78 * | 5.00 * | PASSEDI |Phase RHGI 2.00 " ] 2.32° | 1.68 * | .00 * |PASSEDI
1Freg | B.65 Hz | -16.85% Hz | TB4.55 mHz |« 88,00 Hz|PASSEDS IFreg | -4.87 Hz | -16.85 Hz | -17.43 wHz |« 99,49 Hz|PASSEDS
i | [ i | 0.05 ppml [ i | [ i | 0.05 ppml [
L h L . 1 h 3 L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass 1.25 deg SR 270.B33 kHz Phese Ref Lvl Prase 342 deg SR 2V0.B33 kHr Phese
43 dim Standerd  BSN & 43 diw Stendsrd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
b, o T L
E N P %ﬂnw’&ﬂf u ';'::I Quw M_‘M abL mw\w%w‘ LA W ks LS
¥ h"\m nmmmﬂa:ﬁw MW% THE b Debsaliesy MMW%&W i Yy e
152 152
Tsl _‘;l
=l =Rl
o SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26.FEB. 2007 12:56:43 E0H 26.FEB. 2007 12:58:35
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95Hz). The maximum deviation
measured (24.09 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.5.1.4 PHASE AND MEAN FREQUENCY ERROR @ 265 VAC

Fhase-Freguency Error
ARFCH: 512 Status: PASSED
Frequeﬂcs: 1,93020 BHz
Carrler Power: 40.00 dBn Trg to Sunc Start: 2407 s
Ext. Att-Gain: 47,13 dB
Slot Ne., 0 No, of Bursta: 100
IERAORS | CURRENT | Hax LD | AVG | LIMIT ISTATUSI
e e e e |
IPhase Pk | 7.00° | 7.08* 1 489 | 20,00 ° IPASSED)
|Phase RHSI 1.v8 * ] 2.40 ° | 1.73 * I 5.00 * 1PASSEDI
IFragq | 3,94 Rz 20,76 Hz | 39,39 aHz 1s 96,91 Hz|PASSEDS
RM tested | ! | | | 0.05 ppml I
L 5 H 1 L L T
Canal Mesure Max hold Average Sanction
Phase Pk 7,00° 4,89 ° PASS
TDMA 0 512 Phase RMS 2,40 ° 1,73° PASS B S i Fe R F s EXT
e g l reor Slona
Freq 21,76 Hz 0,04 Hz PASS aet Ll s IESdeg SR 270,833 ki R
Phase Pk 7,55° 5,05 ° PASS 43 Bm Standard  ESH
TDMA 1 661 Phase RMS 247° 1,80° PASS =)
Freq 19,24 Hz| -0,55 Hz PASS ¥IGE]
Phase Pk 7,54° 4,91 ° PASS " 15
TDMA 2 810 Phase RMS 235° 1,75° PASS ILH.
Freq 19,50 Hz| -0,09 Hz PASS LE
e P e =) MR A ] Nl £
R e o WO A RN | AT e el TRE
a2
_‘31
-3
o SYHBOLS 147,75
EIUH 26.FEB.2007 13:01:08
C512
PhaseFreguency Error Phase Freguency Error
ARFCH: BB Stetus: PASSED ARFCH: Bid Status: PASSED
Fr cg: 1,96000 GHz Frequemcg: 1,98380 GHz
Carrler Power: 40,00 dBm  Trg to Sunc Start: 2427 ps Carrler Fower: 40,00 dBn Trg to Senc Start: 2420 s
Ext. Att-Bain: 47,15 o Ext. Att-Bain: 50.60 dB
Slot Hr. 1] Me. of Bursts: 100 Slot Ne. ] Mo. of Bursta: 100
:ERR‘JRS 1II CURRENT I Hewd HOLD -Jr AVE 1II LIHIT TSTHTUS: rIERFBJRS ‘II CURRENT f Hewe HOLD T AVE ‘II LIHIT ‘IIST\CITI.IEF
b e L Baiiis il e Fommm—r— i 1  ptactorhht ko e bttt Attt ettt i |
iPhgae Pk | 5,53 % 1 P7.5%* 1 5,05 | 20.00 % |PASSED! iPhgse Pk | 5.00° 1 754 1 481 | 20,00 ° IPASSED!
|Phase RHS| 1.83 * I 2.47 " | 1.80 * | 5.00 * | PASSEDI |Phase RHGI 1.78 * ] 2.35 ° | 1.7/ * | .00 * |PASSEDI
1Freg |-774,B6 aHz | 14.24 Hz |-545.83 mHz |« 88,00 Hz|PAGSSEDE IFreg | 8,68 Hz | 14.50 Hz | -86.53 mHz |+ 99,49 Hz|PASSEDE
i i [ i | 0.05 ppml [ i i [ i | D0.05 ppml [
L h L . 1 h 3 L h H \ L L i
Bl EXT
Harker 1 [T2] 0.50 syn COF £.55 BHz Error Slgnal Harker 1 [12] 0.50 sym OF 1.5858 GHz Error Signal
Ref Lvl Prass -1.62 deg SR 270.833 kHr Phese Ref Lvl Prase 1.78 deg SR 270.B33 kHr Phose
43 dim Standerd  BSN & 43 diw Standscd  BSH
PHAGE WIGE]
|- |-
T2 LN T2 LN
Pl V.
T ST e e - M LA TaEei
L O ] P e ks e 0 e L “‘M::, 5hL it i i e R SR 3kt
%}W%nm 'hﬁ* e A T e e i’ i et bkl H-'\.r"”“k""‘"\»m'\' TR
152 152
Tsl _‘;l
=l =Rl
o SYHBOLS 147.78 o GYHBOLS 147,75
E1lH 26.FEB. 2007 13:02:58 E0H 26.FEB. 2007 13:04:50
C661 C810

The maximum frequency deviation allowed is 0.05 ppm (+/- 95Hz). The maximum deviation
measured (21.76 Hz) is more than sufficient to ensure that the fundamental emission stays within
the authorized frequency block.
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5.3.5.2 TX TESTS ON HPRM 3 (850 MHZ) IN GMSK

Measurements are realized at antenna output for H2 Duplexer configuration.

5.3.5.2.1 MEAN RF POWER @ 187 VAC

Specification for H2 Duplexer configuration in GMSK :
The power must be =41 dBm and = 45 dBm.

HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMA O 128 GMSK 43,45 PASS
TDMA 1 190 GMSK 43,78 PASS
TDMA 2 251 GMSK 43,95 PASS

5.3.5.2.2 MEAN RF POWER @ 265 VAC
Specification for H2 Duplexer configuration in GMSK :
The power must be > 41 dBm and = 45 dBm.
HPRM tested

Canal | Modulation Type |Mean RF Power [Sanction
TDMAQ 128 GMSK 43,46 PASS
TDMA 1 190 GMSK 43,77 PASS
TDMA 2 251 GMSK 43,95 PASS
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